
 

 

EXPLODED DRAWING 

 

16

3

17

18

14

13

15

19

4

7

8

25

24

16

2

12

17

18

1

14

5

6

10

9

11

17

21

20

23

22

 
 



 

 

PARTS LIST 

Before reading further, please familiarize yourself with the parts that are labeled in the drawing above. 

 

NO. PART NAME SIZE QTY. NO. PART NAME SIZE QTY. 

1 Main Body Assembly 1 14 Adjusting Knob M16 2 

2 Front Stabilize Assembly 1 15 Adjusting Nut M10 1 

3 Rear Stabilizer Assembly 1 16 Carriage Bolts M8X53 4 

4 Saddle Post Assembly 1 17 Flat Washer Ø8.5 8 

5 Handle Post Assembly 1 18 Cover Nut M8 4 

6 Handle Frame Assembly 1 19 Flat Washer Ø10.5 1 

7 

Saddle 
Adjustment 

Frame 
Assembly 1 20 

Button Head 
Bolt 

M8X16 4 

8 Saddle 
Spring 
loaded 

1 21 Spring Washer Ø8.5 4 

9 Monitor Square 1 22 Pulse Wire   1 

10 Monitor Holder Assembly 1 23 Signal Wire   1 

11 Phone Holder 
Fit for 

<Ø25tube 
1 24 Open Wrench 13-15 1 

12 Right Pedal R 1 25 
Inner Hexagon 

Spanner 
6mm 1 

13 Left Pedal L 1         

 

 

 

 

  


